



Test Report

No.: QDHL1806013408MD

Date: JUL 09, 2018

Page 1 of 3

LYNCMED MEDICAL TECHNOLOGY (BEIJING) CO., LTD.
NO.1111, SOUTH HUIHE ROAD, CHAOYANG DISTRICT, BEIJING, CHINA 100020

The following samples were submitted and identified by/on behalf of the client as:

Name of Product/Item : NITRILE EXAMINATION GLOVES
 SGS Ref. No. : SL218022416072TX
 Size : M
 Country of Origin : CHINA
 Test Performed : Selected test(s) as requested by applicant against EN 420:2003+A1:2009
 Sample Receiving Date : JUN.21,2018
 Testing Period : JUN.21,2018 TO JUL.09,2018
 Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. For further details, please refer to the following page(s).

Summary of test results:

Chemical tests

Test Item	Result	Pass
pH Value		

EN 420:2003+A1:2009

Test item	Result	Level of performance
5.1 & 6.1 Sizing	8	-
5.2 & 6.2 Dexterity (mm)	5	5

SGS-CSTC Standards Technical Services (Qingdao) Co., Ltd.
Approved by:

Zhou Xinkuan, SK
Lab Manager

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



QDHL 001262

SGS-CSTC Standards Technical Services (Qingdao) Co., Ltd.
Harden

SGS Center, No. 143, Zhuzhou Road, Laoshan District, Qingdao, China 266101
中国·青岛·棘山区株洲路143号通标中心 邮编: 266101

1 (86-532) 8999187 1 (86-532) 80991952 www.sgs.com.cn
1 (86-532) 8999187 1 (86-532) 80991952 e sgs.china@sgs.com



Test Report

No.: QDHL1806013408MD

Date: JUL 09, 2018

Page 2 of 3

Test Result

pH Value
EN 1413:1998

Test item
pH value
Conclusion

7.5
Pass

Note:

- Requirement of EN 420:2003+A1:2009: greater than 3.5 and less than 9.5

Clause 5.2 Dexterity

Specimen	Smallest diameter of pin fulfilling test conditions (mm)	Level of performance (#)
1	5	5
2	5	
3	5	
4	5	

Remark: # = The performance level is defined as the smallest diameter of pin that can be picked up.

Level of performance	Smallest diameter of pin fulfilling test condition (mm)
1	11
2	9.5
3	8
4	6.5
5	5

Clause 5.1.2 & 6.1 Sizing

Claimed size	Length of glove (mm)	Glove size
M	242	8

Note: Sizes of hands (reference only)

Hand size	Hand circumference (20 mm from the crotch between thumb and index finger)	Hand length (mm)
6	152	160
7	178	171
8	203	182
9	229	192
10	254	204
11	279	215

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions-Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

QDHL 001263

attention: To check the authenticity of testing inspection report, please contact us by telephone: 86-755-83071443, or email: CH_Documents@sgs.com



Test Report

No.: QDHL1806013408MD

Date: JUL 09, 2018

Page 3 of 3

Sample Description

: One sample of nitrile examination glove in blue

Sample Photo:



SGS authenticates the photo on original report only

*** End of Report ***

Attention: To check the authenticity of testing inspection report & certificate, please contact us at telephone: (86-755)83077443, or email: CH.Detective@sgs.com



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

QDHL 001264

SGS Group No. 143, Zhuyuan Road, Laoshan District, Qingdao, China 266101 | (86-532) 8999187 | (86-532) 89991932 | www.sgs.com.cn
中国·青岛·城阳区株洲路143号国检中心 邮编: 266101 | (86-532) 8999187 | (86-532) 89991252 | sgs.china@sgs.com

Member of the SGS Group (SGS SA)